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T| wume |smee|  meEe BERsR

1 g | mm 3.5+0.18 3.51~3.54

2 | HERT1 m | 60+ 0. 36 60.06~60.12 |

3 |#ER+2 | mm | 135£0.86 135.11~135.20

1 it % AENTIN 0. 021

2 | Mg % . 0.45~0.90 0. 568

3 |Mn % <0.10 0.030

4 |Fe % ARl k@ 0. 198

AR y 0.20~0.60 0. 362

NS A % <0.10 e 0 006

AN - " <. 15 A 0.003
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The test report is mvahd without signatures of chief operators, reviewers and approvers.

The test report is ln\?._. id 1

The report must be printed. once altered lt |s mvalld The test report must be printed. Any

unauthorized aiteratlon is invalid.
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Write to us within 15 days__smce the test report is recewed in case of discrepancy, otherwlse it w111
not be accepted. VR '
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The results sthvn in the consignment report refer only to the samlales tested
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‘The items in the test report marked with * are prowded by the "chent

The test report could not be used for anyadv
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The report in Chinese shall prevail.
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